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CL3200iU W 26 E 7 733 703 588 5
CL3200iU W 35 E 7 733 703 589 7
CL3200iU W 53 E 7 733 703 590 9
CL3200iU W 70 E 7 733 703 591 11
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CL3200iU W 26 E       7733703588

Description Ordering no. C
L3
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Remarks
1 Panel assembly 8 750 500 286 ■
2 Filter 7 739 832 473 ■
3 Display compl 8 750 500 287 ■
4 PCB Display 8 750 502 566 ■
5 Cover 8 750 501 598 ■
6 Frame 8 750 500 288 ■
7 Screw Cap 7 739 832 478 ■
8 Right Cover Plate of Chassis 7 739 832 479 ■
9 Cover 8 750 501 596 ■

10 Horizontal louver 8 750 500 289 ■
11 Evaporator assembly 7 733 700 136 ■
12 Motor Bearing Cover 7 739 832 482 ■
13 Asynchronous motor 7 739 832 343 ■
14 Bearing holder 7 739 832 344 ■
15 Bearing 8 750 502 229 ■
16 Cross-flow window rotor 7 739 832 483 ■
17 Chassis 8 750 500 290 ■
18 Drain hose 7 739 832 497 ■
19 Louver motor 7 739 832 349 ■
20 Vertical vane subassembly 7 733 700 137 ■
21 Left cover of chassis 7 739 832 486 ■
22 Holder 8 750 501 607 ■
23 stepper motor 8 733 500 249 ■
24 Shaft 7 739 835 004 ■
25 Plug Condensate tray 8 750 502 927 ■
26 Pipe clamp board 7 739 832 487 ■
27 Mounting plate 8 750 500 291 ■
28 Control box compl 8 750 502 502 ■
29 Cover control box 8 750 501 600 ■
30 Main control board 8 750 502 503 ■
31 Room temperature sensor 8 750 501 485 ■
32 Pipe Temperature Sensor 8 750 501 484 ■
33 Wire joint 8 750 500 110 ■
34 Remote controller 8 750 500 292 ■
35 Air freshening filter 7 739 832 363 ■
36 Check valve 8 733 500 276 ■
37 Ion generator 8 750 501 606 ■
38 Support remote controller 8 750 503 979 ■
39 Copper nut 3/8" 7 739 832 338 ■
39 Pipe Nut TLM-A01 1/4" 7 739 832 339 ■
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CL3200iU W 35 E       7733703589

Description Ordering no. C
L3
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Remarks
1 Panel assembly 8 750 500 293 ■
2 Filter 7 739 832 499 ■
3 Display compl. 8 750 501 604 ■
4 PCB Display 8 750 502 566 ■
5 Cover 8 750 501 598 ■
6 Frame 8 750 500 294 ■
7 Screw cap 7 739 835 129 ■
8 Cover 8 750 501 596 ■
9 Horizontal louver 8 750 500 295 ■

10 Evaporator compl. 8 750 501 622 ■
11 Cover fan motor 8 750 503 893 ■
12 DC fan motor 8 750 501 576 ■
13 Bearing 8 750 502 229 ■
14 Cross flow fan 8 750 501 602 ■
15 Chassis compl. 8 750 501 583 ■
16 Chassis compl. 8 750 501 584 ■
17 Louver motor 7 739 832 349 ■
18 Vertical louver 8 750 501 681 ■
19 Cover 8 750 501 569 ■
20 Drain hose 7 739 832 497 ■
21 Shaft 7 739 835 004 ■
22 stepper motor 8 733 500 249 ■
23 Plug Condensate tray 8 750 502 927 ■
24 Bearing holder 7 739 832 344 ■
25 Pipe clamp board 7 739 832 487 ■
26 Mounting plate 8 750 500 291 ■
27 Control box compl 8 750 502 506 ■
28 Cover control box 8 750 501 600 ■
29 Main control board 8 750 502 507 ■
30 Room temperature sensor 8 750 501 485 ■
31 Pipe Temperature Sensor 8 750 501 484 ■
32 Wire joint 8 750 500 110 ■
33 Remote controller 8 750 500 292 ■
34 Air freshening filter 7 739 832 363 ■
35 Check valve 8 733 500 276 ■
36 Ion generator 8 750 501 606 ■
37 Support remote controller 8 750 503 979 ■
38 Copper nut 3/8" 7 739 832 338 ■
38 Pipe Nut TLM-A01 1/4" 7 739 832 339 ■
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CL3200iU W 53 E       7733703590

Description Ordering no. C
L3
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Remarks
1 Panel assembly 8 750 500 296 ■
2 Air filter 7 739 832 511 ■
3 Display compl. 8 750 501 604 ■
4 PCB Display 8 750 502 566 ■
5 Cover 8 750 501 598 ■
6 Frame 8 750 500 297 ■
7 Screw cap 7 739 835 129 ■
8 Right cover of chassis 7 739 832 515 ■
9 Cover 8 750 501 596 ■

10 Horizontal louver 8 750 500 298 ■
11 Evaporator compl. 8 750 501 623 ■
12 Fan motor cover 7 739 832 518 ■
13 Asynchronous motor 7 739 832 401 ■
14 Bearing 8 750 502 229 ■
15 Cross flow fan 7 739 832 519 ■
16 Chassis compl 8 750 502 344 ■
17 Chassis compl 8 750 502 345 ■
18 Louver motor 7 739 832 521 ■
19 Horizontal louver 8 750 502 346 ■
20 Left cover of chassis 7 739 832 523 ■
21 Holder 8 750 501 607 ■
22 Drain hose 7 739 832 497 ■
23 Shaft 7 739 835 004 ■
24 stepper motor 8 733 500 262 ■
25 Plug Condensate tray 8 750 502 927 ■
26 Bearing holder 7 739 832 344 ■
27 Pipe clamp board 7 739 832 524 ■
28 Mounting plate 8 750 500 299 ■
29 Control box compl 8 750 502 509 ■
30 Cover control box 8 750 501 600 ■
31 Main control board 8 750 502 510 ■
32 Room temperature sensor 8 750 501 485 ■
33 Pipe Temperature Sensor 8 750 501 484 ■
34 Wire joint 8 750 500 110 ■
35 Remote controller 8 750 500 292 ■
36 Air freshening filter 7 739 832 363 ■
37 Check valve 8 733 500 276 ■
38 Ion generator 8 750 502 349 ■
39 Support remote controller 8 750 503 979 ■
40 Pipe Nut TLM-A01 1/4" 7 739 832 339 ■
40 Pipe Nut TLM-C03 1/2" 7 739 832 398 ■
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CL3200iU W 70 E       7733703591

Description Ordering no. C
L3
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Remarks
1 Panel assembly 8 750 500 300 ■
2 Air filter 7 739 832 543 ■
3 Display compl. 8 750 501 604 ■
4 PCB Display 8 750 502 566 ■
5 Cover 8 750 501 599 ■
6 Frame 8 750 500 301 ■
7 Screw cap 7 739 835 129 ■
8 Right cover of chassis 7 739 832 546 ■
9 Cover 8 750 501 597 ■

10 Horizontal louver 8 750 500 302 ■
11 Evaporator compl. 8 750 501 624 ■
12 Fan motor cover 7 739 832 549 ■
13 Fan motor 7 739 832 422 ■
14 Bearing 8 750 502 229 ■
15 Cross flow fan 7 739 832 550 ■
16 Chassis compl 8 750 502 351 ■
17 Chassis assembly 8 733 500 261 ■
18 Louver motor 7 739 832 552 ■
19 Horizontal louver 8 733 500 263 ■
20 Left cover of chassis 7 739 832 554 ■
21 Drain hose 7 739 832 497 ■
22 Shaft 7 739 835 004 ■
23 stepper motor 8 733 500 262 ■
24 Plug Condensate tray 8 750 502 927 ■
25 Bearing holder 7 739 832 344 ■
26 Pipe clamp board 7 739 832 555 ■
27 Mounting plate 8 750 500 299 ■
28 Control box compl 8 750 500 303 ■
29 Main control board 8 750 502 513 ■
30 Room temperature sensor 8 750 501 670 ■
31 Pipe temperature sensor 8 750 501 665 ■
32 Wire joint 8 750 500 110 ■
33 Cover control box 8 750 501 601 ■
34 Remote controller 8 750 500 292 ■
35 Air freshening filter 7 739 832 363 ■
36 Detection valve 8 733 500 266 ■
37 Ion generator 8 750 502 356 ■
38 Support remote controller 8 750 503 979 ■
39 Copper nut 3/8" 7 739 832 338 ■
39 Copper nut 5/8" 7 739 832 418 ■
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